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% Aar7e s 4R s st CR2032 3V 220mAh
4 R Chinese
Name of Sample £ /
English
Hmk5 1119110163
Sample No.
EXX Vi1 N TR A R A E
Consignor /
e Wl Vi B e LA PR
Manufacturer /
- BAR CRTRRRIERNLS RRARETID
ST/SG/AC. 10/11/Rev. 6 Amend.'1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
HRAR KA (KT RREMERNOLISE SRRAFAETID
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC 10/11/Rev. 6 Amend. 1
Section 38.3
£ 2 sl = “
A# e WIS R
ppearance Silvery Button metal shell
Ry < S A
i B A 2019-11-11 AL A 2019-11-14 ~ 2019-12-13
Accepted Date Test Date
ol B AL K ; 30 ; ph s ; SRR B R R A
=2 Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
SR, ZREREEEE CRTEREyEm gy WHH
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRAEEXK. :
Hom 4L The sample has passed the test items of UNITED NAT. idns on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests an (\,i\ifenaT/SG 0/11/Rev. 6
Conclusion ~ |Amend.1 38.3

: ‘Tf‘ ,[
0. 066g Ilthlum content:0. 066g. T-I?EFE@ & ‘t vFle Cell: /
‘é‘/i Ob
Comment
L i AR R / R S A
Consignor 213000
Address Post Code
P VG . % CE
4 0‘ 'W]
Approver: Checker: Comp1ler
R4

Title:

B TFEf (Vice chief engineer)
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Name of Test Standard requirement or The - =
No. ks Clause Number of Standaid Test Result | Conclusion [ Remark
BAE CLTRREWERPENH REMbR
5 AR ‘fﬁ;ﬂf}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLF{F 1 ik
1 3 RIT. 1 S A dix 1
Altitude UN Manual of Tests and Criteria e e P’:Ssed /
simulation ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
38.3 Test T.1
‘B"f%lﬂ CEFRREYEEbEN R MbR
SR HEFJIE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LIt 2 . e
2 Thermal test ﬁi%ﬁz Al See Appendix 2 kg /
UN Manual of Tests and Criteria . Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1. Section
38.3 Test T.2
;Ié% (%/?fiﬁﬁﬁ%/iﬁiﬁmﬁi)‘(# R AR
= EF/t) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | fLHf{&K 3
3 Vib?azijion HIRT. 3 B See Appendix 3 GLi /e
UN Manual of Tests and Criteria ) Passed
ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.3
%g% (%?ﬁl‘ﬁﬁ%/iéiﬁrﬂ‘]ﬁi)‘(ﬁ R AR
y HEF ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | U 4
4 S{}Toﬁjk HHT. 4 i See Appendix 4 = /
UN Manual of Tests and Criteria . Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
BEE (RTRBRAEHMENT R
5}%5% g;;ﬂﬂg ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | GLK{ZR 5 e
5 el See A dix+5
External short UN Manual of Tests and Criteria T P:ssed /
circuit ST/SG/AC. 10/11/Rev.6 Amend.1 Section
38.3 Test T.5
BEE CtTaRRyERmENS KK
HEF / /
g #EFMR) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLBHSE 6 7
e gfu%h . el See Appendix 6 % /
UN Manual of Tests and Criteria ; Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
BEE (T aREYERNEND KRR
B‘Eﬁﬁﬂfﬂl% g?@{ﬂ‘ﬂz ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 LK 7 A.T,g,
& g AR T. See Appendix 7
Forced discharge |uN Manual of Tests and Criteria : Nt P;ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
PRESE
8
ol IR 3T A : BT 21°C-23°C  INETIRAE /%
Tesf ot Ambient temperature:21°C—-23°C ;Ambient humidity:/%
Condition
KRR A )
HORBH A i Item'h s
Subcontracted Test S OEET 2 7k / R /
Condition Subcontracted | Name Post Code
Laboratory Rk / w75 /
Address Tel
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A% j WRRE LA | FAHE
No. Name of Test Items Altitude simulation
s = it
#a | HaRE B REE A g gink |40 | R4
%% Sample Status }}ﬁ:—g ﬂ-ﬁg’%[vi })ﬁ:g %E&%E Mass L.oss Residual iﬂag
Sample Mass ocv Mass ocVv ocCV Other
No. /g A% /g A% /% /% Event
Fron 2
001 T 2.9171 3.57 2.9177 3.57 0. 00 100.00 | ©
002 e ia 2.9291 3. 57 2.9291 3. 57 0.00 100.00 | ©
003 L 2. 9146 3. 56 2.9155 3,56 0. 00 100.00 | ©
004 Mo i 2.9275 3. 5% 2.9283 3. 57 0. 00 100.00 | ©
005 e 2. 9031 3557 2. 9035 3 57 0. 00 100.00 | ©
006 e N 3156 2. 9205 2 5 0. 00 99.72 | ©
007 E L e 2. 8966 3.57 | 2.8971 | 3.56 0. 00 99.72 | ©
008 e e 2. 9089 3 57 2. 9088 357 0. 00 100.00 | ©
009 = 9. 9206 3. 55 2.9208 3.6 0. 00 100.00 | ©
010 i 2.9366 | 3.57 | 2.9372 | 3.57..[. 000 | 100.00 | O
011 Full%;i%iﬁfc}f‘arged 2. 9820 / 2.9824 / ’ 0.00 / (6]
SEATHEE,
012 Fully discharged 2.9923 / 2:9928 / 0.00 / O
013 F\Jll’?%iﬁfc?arged 2. 9766 / 2. 9768 / 0. 00 / 0
014 Full!]:ﬁ%i?c?arged 2. 9558 / 2. 9558 / 0.00 i o)
015 Full?%iffcfarged 2.9409 ~ 2.9414 /i 0.00 Vi O
SER TR "
016 Fully discharged 2. 9391 / 2.9393 / 0. 00 / O
SEATLH, !
017 Fully discharged 2. 9265 / 2. 9266 / 0.00 / O
018 Fulllyjj%iifc?arged 2. 9637 / 2.9644 / 0.00 / O
019 Full?%iﬁfc?arged 2. 9650 / 2.9653 / 0. 00 / O
020 Fullj;a%izgc?arged 2.9533 / 2.9538 7 0. 00 7 (6)

&ix: LR V-RA D-AAR R-E FRK -k, LRA. LMK, LRA. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 9 ¥R A LA | AR
No. Name of Test Items Thermal. test
FoR S Bk A RIEHT Before RI/E After FEERA| #AwE e
%5 Sample Status RE |FFRLE RE ¥ %, /& | Mass Loss| Residual A%
Sample Mass ocv Mass oCvV OCV |[Other
No. /g N /g A% 1% /% | Event
001 e 2.9177 3.57 | 2.9149 | 3.49 0.100 | 97.76 | o
002 L 2. 9291 3.57 | 2.9263 | 3.49 0.10 | 97.76 | o
003 B 2.9155 3.564 | 29123 | 3.47 0.11 97.47 | o
004 e o 2.9283 | 3.57 | 2.9254 | 3.49 0.10 | 97.76 | o
005 e 2. 9035 3. 57 2. 9008 3. 49 0. 09 97.76 | o
006 e 2. 9205 3.55 | 2.9174 | 3.46 0.11 97.46 | ©
007 e 2.8971 3.56 | 2.8943 | 3.48 0.10 | 97.75 | o
008 b A 2. 9088 3.57 | 2.9059 | 3.46 0. 10 9%.92" | o
009 e 2. 9208 3 5582 G700 | 34T 0. 10 97.75 | o
010 s 2. 9372 3.57 | 2.9338 | 3.49 0.12 | 97.76 | o
e ity Tiatarged - | NdLE S / 2. 9792 / 0.11 / 0
012 e i | 29928 e 2. 9900 o 0. 09 / o
013 Fulljia%fi(cfarged 2.9768 / 2. 9744 / 0.08 / 0
014 | BeGLGB / 2.9532 / 0.09 / 5
015 ra e ] 29414 / 2.9378 / 0. 12 / 0
0I5 | it s, i, 908 / 2. 9355 / 0.13 sl
017 G o e G / 2.9235 / 0.11 / 0
e T S B 3T / 2. 9611 / 0.11 / 0
019 e e S EEh / 2. 9620 / 0.11 / o
o | T 2 e / 2. 9507 / 0. 10 / 0
&ii: LB V-RA D4R R-AREL F-R XK 0-AMR. LRA. LK. LA, LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 3 RAAE L4 |
No. Name of Test Items Vibration
S Y = Sy
#E | KA BH Bolore | REE A ggimk | MetA | L
%5 Sample Status RE FReUE| RE Fr#4, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass OoCV oCcVv Other
No. /g A% /g N /% 1% Event
E G
001 Undischarged 2.9149 3.49 2.9142 3.49 0.02 100. 00 0
AT
002 Undiscjharged 2.9263 3.49 2. 9263 3. 49 0. 00 100. 00 ¢)
ATHCH
003 Undiscjharged 2.9123 3. 47 2.9113 3. 47 0.03 100. 00 0
ARTBH ‘
004 Undischarged 2.9254 3.49 2. 9244 3.49 0.03 100. 00 0
RN
005 Uifesehanal 2.9008 3.49 2. 8998 3.49 0.03 100. 00 o)
006 dschraed 2.9174 3. 46 2.9167 3. 46 0.02 100. 00 0
AT
007 Undiséharged 2.8943 3.48 2. 8931 3.48 0. 04 100. 00 0
A TBH )
008 Undiséharged 2. 9059 3. 46 2. 9057 3. 49 0.01 100. 00 0
ATHCHE,
009 Usdischaried 2.9179 3 4? 2. 9169 3. 45 0.03 99. 42 0
AT
010 Undischarged 2.9338 3.49 2.9329 3.49 0.03 100. 00 0
SEATR L
011 Fully;j discharged 2.9792 / 2. 9789 / 0.01 i O
SEATAH
012 Rally disohatged 2.9900 / 2.9888 / 0.04 / 0
Py Gl
013 Full? discharged 2.9744 / 2.9735 / 0.03 / 0)
SEATH
014 Fullj;': discharged 2. 9532 / 2. 9522 / 0.03 / ©)
SEAT
015 Fullj;u discharged 2.9378 / 229363 / 005 / e
SEATR
016 Fullj; discharged 2.9355 / 2.9344 / 0.04 / O
SEATI -
017 Fulljyc dilscharged 2.9235 / 2.9223 / 0.02 / 0]
SEATHHE
018 Fullj;: diJscharged 2.9611 / 2. 9603 / 0.03 / O
SEATHH = _
019 Fully discharged 2. 9620 7 2. 9605 /- 0.05 / O
SEATHH =
020 Fullj;jischarged 2. 9507 / & 9404 / 0.04 / O
&3 LR V-RA D-AR R-2KE F-RK 0-Lk. LRA. LMK LHE. LEK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) ¥R B 2 AR hi
No. Name of Test Items Shock
RE 'ﬂ"'l— Before RIS After <
# 5 MR A = . REBREK %'J%t’e,ﬁ H A
%5 Sl Siafis RE | ARLE RE FF3&-9, /£ | Mass Loss | Residual P-4
Sample < Mass ocv Mass oCcv OCV | Other
No. /g IV /g N % /% Event
001 e 2.9142 3. 49 2.9137 3. 49 0. 02 100. 00
Undischarged ' . . . 3 A (§)
002 L 2. 9263 3. 49 2. 9259 3. 49 0.01 100.00 | o©
003 TN 2.9113 |  3.47 2.9105 | 3.47 0. 03 100.00 | o©
004 e 9. 9244 3. 49 9. 9244 3. 49 0. 00 100.00 | o
005 8l 2.8998 3. 49 9. 9004 3. 49 0. 00 100.00 | o
006 T L 2.9167 3.46 2.9170 3.46 0. 00 100.00 | o
007 e 2.8931 | 3.48 | 2.8935 | 3.48 0:00 | 100.00 | o
008 i e 2. 9057 3.49 2.9051 3. 49 0. 02 100.00 | o
009 e 2.9169 | 3.45. | 2.9174° | '3.46 0.00 100.00 | o
010 gl 2.9329 3. 49 9.9337 3.49 0.00 100.00 | o
011 Full?%i}]}:farged 2.9789 / 2. 97898 / 0.00 / O
012 Full?%iﬁzlc?arged 2. 9888 / 2.9900 / 0. 00 / O
013 Full?%i%pfarged 2. 9735 / 2. 9057 / 0.00 / 0]
014 Fuli);J-:-ibfc'Eat'ged 2. 9522 / 2. 9520 / 0.01 / O
= AL
015 Fully discharged 2.9363 / 2. 9369 / 0. 00 / O
016 Fullf;?i}i]fcfarged 2.9344 / 2.9354 / 0.00 / O
017 Full?%iﬁfcfarged 2. 9228 / 2.'92.35 / 0.00 / 9]
018 Fulla;[;?iﬁfcfarged 2.9603 / 2.9598 / 0. 02 / O
019 Fulff%iﬁfcfarged 2. 9605 / 2. 9612 / 0. 00 / (0]
22 A
020 Fulljyujdaiﬁfcfarged 2. 9494 / 2. 9503 / 0. 00 / (0]
£i: LR V-RA D4R R-3LE F-R K 0-A®E. LkRA. LMK, LA, LAX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% : R B 2 A sh s
No. Name of Test Ifems External short circuit
¥ v = g
Haks HERA Pt ispin e ETE X 3
Sample No. Sample Status e xtern/at c ik i Other Event
AT
001 Undischarged 58. 1 Y
KIBCE <
002 Undischarged 59.17 0
R
003 Undischarged 98.14 0
AR
004 Undischarged 59. 2 %
PN G
005 Undischarged : 59.0 0
R
006 Undischarged 60.0 0
AR
007 Undischarged 59.8 %
E N
008 Undischarged 61.3 0
RIBU, A
009 Undischarged 62.2 Y
RIBE,
010 Undischarged 61.5 0
SEATHE
011 Fully discharged 99.3 Y
SEATR
012 Fully discharged 59. 17 0
SEATRUER
013 Fully discharged 59.17 %
SEATH
014 Fully discharged 59.5 0
£ SEATTRE
015 Fully discharged 60.9 0
SEATRHL
016 Fully discharged 60. 1 0
SEARE oo
017 Fully discharged 59.95 O
SEATRH
018 Fully discharged 60. 3 0
SEATT
019 Fully discharged 60.7 0
SEATHR o
020 Fully discharged 59.9 0

&3 DMK R-BE F-RK -k, AR, R
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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o 6 AR B 4 AR B I
No. Name of Test Items Crush
¥ v = g
Ty HaRA Mt o 2 AeAL
Sample No. Sample Status e xtern/aoc FRpeiAe Other Event
HIBE
021 Undischarged / 0
KB,
022 Undischarged / %
PN G
023 Undischarged { 0
PN
024 Undischarged / 0
- AR
025 Undischarged / 0
’ SEATHH
026 Fully discharged / 0
SEATH R
027 Fully discharged / 2
SEATE
L Fullgfidi oharged / e
SEETH
g Fully discharged / 0

Fully discharged

U\Tél’ﬂ This space 1r;)tlear;tk10nally left

&ix: D-ffk F2K 0-RfR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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j-2= 7 ¥m R B L AR 5 i JBC PR
i Name of Test Items Forced discharge
S B =3 e
:‘z-r;;f]\?;. S:i;:l}s‘\t:fus ﬁ%%%
Other Event
031 Fulﬁffiziilrged e
032 Funj?a%ﬁfc?arged o
033 Fuli?éi%ﬂfirged >
034 Full?%iﬁsicfarged .
035 Full%%i?c?arged :
036 Full%%i?cfarged -
037 Fuli?%iﬁfcf‘arged 2
038 Funj_cf%i?cfarged o
039 . : :
040 Full?%i]?cf‘arged 2
LT This spaiceeftiri)tlear;tkionally

£ix: D-fRAR F-R K 0-RMIK. LAEK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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